Crankcase

Number

Part Number

Description

Per

Models

1

40-0705

Grommet, alternator 1 All

2

41-0148

Distance piece 1 1967

3

41-0325

Alternator stud 3 1967

3

41-0325

Alternator stud 1 1968

3

70-7778

Stud, alternator 1 1968

3

70-7779

Stator stud 1 1968

3

21-1895

Alternator stud 1 1969-71

3

21-1896

Alternator stud 1 1969-71

3

21-1894

Stator stud 1 1969-71

4

40-0210

Engine sprocket 23T 1 All

5

02-0049

5/16 nut 2 1967-68

5

UN1/5F

Nut 5/16 UNF 2 1969-71

6

02-0923

Washer 2 All

7

40-0705

Grommet, alternator 1 1967

7

40-9190

Clip 1 1968-70

8

02-0049

5/16 nut 2 1967-68

8

14-0302

5/16 UNF nut 2 1969-71

9

02-0923

Washer 2 All

10

40-0019

Stud, crank case 2 1967-68

10

21-1889

Tie stud 2 1969-70

10

21-2042

Tie stud 2 1971

11

02-2894

Fibre washer 1 1967

12

40-3064

Gear box filler plug 1 1967

13

41-0034

Crank case tie bolt 3 1967-68

13

21-1892

Bolt 3 1969-70

13

14-6219

Bolt 5/16UNCx1 1/2 3 1971

14

02-0923

Washer 3 All

15

C25.1633

Crankcases 1 1967

15

40-0855

Crankcase 1 1967-69

15

70-9372

Crankcase 1 1967-70

15

71-1119

Crankcase 1 1967-68

15

71-1869

Crankcase 1 1969-71

15

B25

Crankcases 1 B25

15

B25S

Crankcases

16

67-1236

Crankcase dowel 1 All

17

46-0006

Nut, 3/8 UNF 4 1967-69

17

14-0303

3/8 UNF nut 4 1970-71

18

02-0130

Washer 3/8 heavy 4 All

19

40-0865

Cylinder stud 4 All

20

21-1972

Oil Presure relief plug 1 1971

20

67-1505

Plug 1 1967-68

20

71-2370

OPR assy 50 psi 1 1971

20

71-1155

Oil Pressure plug 1 1969-71

21

67-1498

Oil release fibre washer 1 1967-69

21

70-9737

Fibre washer 1 1970-71

22

40-0387

Oil pressure spring 1 1967-69

23

90-0241

Ball bearing, 5/16 1 1967-69

24

40-0394

Dowel 1/4×13/16 2 All

25

40-0955

Cam bush, inner 1 1967-68

25

70-8315

Bush, cam pinion 1 1969-71

26

71-1276

Camshaft 1 1970

26

71-2297

Camshaft 1 1971

26

41-0958

Camshaft 1 1970

27

40-0118

Camshaft key 1 1967-70

27

71-1679

Key 1 1971

27a

71-2299

Distance washer 1 1971

28

02-0051

Sump plate nut 4 1967-68

28

40-0414

Nut 4 1969-70

28

14-1301

1/4 UNF Nyloc 4 1971

29

24-0978

Spring washer 4 All

29

29-0541

Washer, shakeproof 4 1969-70

30

41-0603

Oil pump drive gear 1 All

31

41-0608

Oil pump nose casting 1 1967-69

31

71-1139

Oil pump housing 1 1970

31

71-2119

Spindle housing 1 1971

32

40-1015

Oil pump drive spindle 1 1967-69

32

71-1142

Oil pump spindle 1 1970

32

71-2229

Oil pump drive spindle 1 1969-70

33

71-1147

Pump driven spindle 1 1970-71

33

41-0606

Oil pump gear spindle 1 1971

34

40-1016

Oil pump gear. 1 1970

34

71-2230

Oil pump drive gear 1 1971

35

41-0804

Oil pump gasket 1 1967-70

35

71-2115

Gasket, oil pump 1 1971

36

41-0803

Oil pump 1 1967-69

36

41-0801

Oil pump 1 1969

36

71-2125

Oil pump body 1 1971

36

71-1136

Oil pump body 1 1969-71

37

41-0802

Stud 2 1967-68

37

21-1893

Stud 1/4×2 1/8 2 1969-70

37

14-1606

Oil pump stud 2 1971

38

68-0938

Washer 2 All

39

40-0414

Nut 2 1967-69

39

14-1901

Nut, 1/4 UNF Nyloc 2 1969-71

40

41-0605

Oil pump gear 1 1967-70

40

71-2124

Gear, scavenge, driven 1 1971

41

67-1391

Oil pump endplate 1 All

42

41-0609

Screw, oil pump 4 All

43

41-0604

Oil pump gear 1 1967-70

43

71-2122

Gear, scavenge, driving 1 1971

44

41-0706

Oil pump dowel 1 All

44

71-1143

Oil pump gear 1 1970

45

42-5864

Fulcrum nut 2 1967-69

45

37-1798

Nut, 5/8×20 2 1970-71

46

40-0455

Lockwasher 1 All

47

41-0569

1/2 time pinion 1 All

48

41-0567

Oil pump drive gear 1 All

49

41-0565

Oil pump drive washer 1 1967 & 1970

49

71-2291

Oil pump distance spacer 1 1971

50

41-0624

Scavenge valve 1 All

51

66-3074

Dowel 1 All

52

67-1288

Sump gasket 1 1967-70

52

71-1424

Sump gasket 2 1971

53

41-0620

Sump plate 1 1967-69

53

67-1286

Sump plate-no gauze 1 1970-71

53

10314-54B

Sump plate 1

53a

70-9979

Filter plate, small hole 1 1970-71

54

41-0735

Oil feed banjo 1 1967

54

40-1035

Oil pipe 1 1968-70

54

71-2240

Oil pipe 1 1971

54

71-2243

Pipe, oil feed 1 1971

55

31-0222

Stud, rocker box sump 4 1967-69

55

14-1401

Stud, 1/4 UNF/C x 1″ 4 1970-71

56

68-3168

O ring 1 All

57

02-0525

1/4 plain washer 4 All

58

40-0414

Nut 4 1967-69

58

14-1901

Nut, 1/4 UNF Nyloc 4 1970-71

59

40-3190

Drain plug, gearbox 1 1967

59

40-1034

Drain plug 1 1968

59

21-1857

Gear box drain plug 1 1969-71

60

66-7518

Fibre washer 1 1967

61

15-0645

Drain plug 1 1967

62

14-0302

5/16 nut 1 1967-68

62

14-0302

5/16 UNF nut 1 1969-70

63

36-0382

S/proof washer 5/16 1 1967-70

64

21-1891

Stud 5/16″ UNF/UNC X 1 7/8″ 1 1970

64

40-0024

Oil pipe stud 1 1967-68

65

68-0598

‘O’ ring 1 1967-70

65

02-0525

1/4 plain washer 1 1970-71

66

14-6203

Bolt, 1/4″ x 1 1/4″ UNC 1 1969

66

21-1985

Rear Chain oiler stud 1 1970-71

66

21-5617

Bolt 1 1967-68

66

14-1901

Nut, 1/4 UNF Nyloc 1 1970-71

67

40-0375

Oil pipe 1 All

68

66-7518

Fibre washer 1 1967-70

69

68-0383

Chain oiler 1 All

70

40-0020

Stud 5/16×2 3/4 1 1967-68

70

21-1890

Tie stud 1 1969-71

71

40-0243

Oil Seal, behind clutch 1 All

72

40-0241

Gasket, oil seal housing 1 1967-70

72

71-1419

Gasket 1 1971

73

40-0246

Clutch plate screw 6 All

74

40-0240

Gear box sproket cover 1 1967-68

74

70-3789

Gear box sproket cover 1 1969-71

75

40-0025

Oil seal 1 1969-71

76

40-0325

Crankshaft spacer 1 1967-69

76

40-0326

Crankshaft spacer 1 1971

76

40-0327

Spacer 1 All

77

41-0143

Tensioner 1 All

78

41-0146

Distance piece 1 All

79

19-8019

Alternator rotor 1 All

80

19-8027

Stator 1 1969

80

19-1262

Alternator stator 1 1969-71

81

68-0325

Lockwasher 1 1967-68

81

29-2054

Alternator lockwasher 1 1969-71

82

29-2053

Nut, alternator (flanged) 1 All

83

40-0414

Nut 3 1967-68

83

14-1901

Nut, 1/4 UNF Nyloc 3 1969-71

84

02-0525

1/4 plain washer 3 All

85

40-1033

Gearbox dipstick 1 1968-71

86

57-0948

Washer 1 1969-71

87

70-9428

Tacho drive assembly 1 1969-71

87

70-9382

Tacho,drive gear 1 1969-71

88

70-9381

Tacho drive shaft 1 1969-71

89

70-9430

O ring 1 1969-71

90

70-9517

Tacho drive housing 1 1969-71

91

24-0036

Fibre washer 1 1969-71

92

70-9431

Tacho Drive pin 1 1967-70

93

70-9383

Tacho drive thrust washer 1 1969-70

94

70-9429

Tacho drive roll pin 1 1971

95

21-1872

Timing hole plug 1 1969-71

96

70-8896

Washer 1 1969-71

97

40-0242

2BA screw countersunk 2 1969-71

98

70-9384

Tacho driver cover plate 1 1969

99

70-9432

Tacho cover gasket 1 1967-70

99

71-1422

Tacho drive cover gasket 1 1969-71

100

71-1148

Dowel 2 1970-71

101

14-6102

Bolt 1 1970

102

66-7518

Fibre washer 1 1970

103

62-0263

Hose clip 1 1971

104

40-1037

Rocker oil feed pipe 1 1971
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk